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Test Report

Number TWNC01290052
Applicant: S5 T 2 M 4752 E]/ KING-TILE CORP. Issue Date Aug 12, 2024
No. 100, Guangxing 1st Rd., Guanyin Dist.,
Taoyuan City 32842, Taiwan.
Sample Description:
: One (1) group of submitted samples said to be :
& Item Name : PVC LVT Hooring(Gray)6x6cm, 3mm
: Date Sample Received : Jul 26, 2024
* Date Test Started : Jul 29, 2024
Test Conducted:

As requested by the applicant, for details please refer to attached pages.
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